
C2PC Cross Reference Table for FCC ID: K44475700 

 

Test Description 
FCC Part 

Section(s) 

Original Section 
Test Condition Test Result 

Carrier RF Output 

Power 

§2.1046, 

§22.565, 

§74.461,  

§90.205(i) 

10.1 

Conducted 

PASS 

Unwanted 

Emissions 

§2.1051, 

§2.1057, 

§22.359, 

§74.462(c), 

§74.535,  

§90.210 

10.2 PASS 

Carrier Frequency 

Stability 

§2.1055, 

§22.355, 

§74.464, 

§90.213 

10.8 & 10.9 PASS 

Audio Frequency 

Response 

§2.1047(a), 

§90.242(b)(8) 
10.6 PASS 

Audio Low Pass 

Filter 

§2.1047(a),  

§90.242(b)(8) 
10.6 PASS 

Modulation 

Limiting 

§2.1047(b), 

§74.463,  

§90.210 

10.7 PASS 

Transient 

Frequency 

Behavior 

§74.462(c), 

§90.214 
10.5 PASS 

 

 

 

 

 

 

 

 

 



Test Description 
FCC Part 

Section(s) 

Original Section 
Test Condition 

Test 

Result 

Emission Mask 

§2.1049, 

§22.359, 

§74.462(c), 

§74.535, 

§90.210 

10.4 Conducted PASS 

Field Strength of 

Spurious Radiation 

§2.1051, 

§2.1053, 

§2.1057, 

§22.359, 

§74.462(c), 

§74.535,  

§90.210 

10.3 Radiated PASS 

Necessary Bandwidth §2.202(g) 10.11 - - 

Note: 

1. Original Report :  

- FCC ID : K44475700 

- Test Report No. : 15080011JKA-003 


